



SL52215314100701TX

NANTONG JIADELI SAFETY PRODUCTS CO., LTD SHUANGDIAN INDUSTRIAL PARK C, RUDONG COUNTY, JIANGSU PROVINCE, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description	:	(A)18 GAUGE BLUE NYLON AND CARBON FIBER GLOVES, WITH BLACK PU COATING ON PALM
Sample Color Composition Style No.	:	(A)blue/black (A)nylon/PU PC8176
Proposed Care Instruction	:	-
Test Performed	:	Selected test(s) as requested by applicant
Sample Receiving Date Testing Period Test Result(s)	:	Sep 09, 2022 Sep 09, 2022 - Sep 20, 2022 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Sara Guo (Account Executive)

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.sgs">http://www.sgs.com/en/Terms-and-Conditions.sgs</a> and, for electronic format documents, subject to Terms and Conditions of Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company any unauthorized alteration, forgery or faisification of the sontext or appearance of this document is sunawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@gsgs.com</a>

3<sup>rd</sup>Building,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86–21) 61402666 f (86–21) 64958763 t (86–21) 61402666 f (86–21) 61402666 f (86–21) 64958763



#### SL52215314100701TX

## Date:September 20,2022

#### Page 2 of 10

**COMPONENT LIST / List of Materials** 

Sample No.	Component No.	Description	Color	Remark
Α	1	CUFF	BLUE	
Α	2	PU COATING WITH BASE	BLACK	
Α	3	BACK PART	BLUE	
А	4	PALM PART -PU COATING WITH BASE	BLACK BLUE	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction document. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document in the limits of offenders may be prosecuted to the fullest extent of the law.Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CN.Doccheck@sgs.com</a>

3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86–21) 61402666 f (86–21) 64958763 t (86-21) 61402666 f (86-21) 64958763



## SL52215314100701TX

Test Result

۸

**Test Report** 

### Personal Protective Equipment - Protective Gloves against Mechanical Risks EN 388:2016+A1:2018

# Clause 4.1 Abrasion Resistance

1	FN	388.2	016+4	1.2018	Clause	61	۱
l		300.Z	01074	1.2010,	Clause	0. I	)

~					
As Received	No. 1	No. 2	No. 3	No. 4	Minimum
Abrasion Result(Rubs)	1250	1300	1400	1400	1250
Recommended Level: 2					

Remark: Level 1: 100rubs; Level 2: 500rubs; Level 3: 2000rubs; Level 4: 8000rubs; Level 5: -

## Clause 4.1 Blade Cut Resistance

(EN 388:2016+A1:2018 Clause 6.2)

# Sample A

	•
•	•
Δe	racaiva
лз	ICCCIVC

As received						
	Unit	Cn	т	Cn+1	Index	Index of each Specimen
Specimen 1						
Sequence 1		1.0	0.2	1.0	1.2	
Sequence 2	-	1.0	0.2	1.1	1.2	
Sequence 3	-	1.1	0.1	1.1	1.1	1.2
Sequence 4	-	1.1	0.3	1.1	1.3	
Sequence 5	-	1.1	0.2	1.0	1.2	
Specimen 2						
Sequence 1	-	1.0	0.3	1.0	1.3	
Sequence 2	-	1.0	0.1	1.0	1.1	
Sequence 3	-	1.0	0.1	1.1	1.1	1.2
Sequence 4	-	1.1	0.2	1.1	1.2	
Sequence 5	-	1.1	0.2	1.1	1.2	
Lowest of the Two Average :1.2						

**Recommended level : 1** 

Remark :

1)  $C_n \& C_{n+1} = Cut$ -through cycles of control specimen; T = Cut-through cycles of test specimen;

2) Performance requirement : Level 1-1.2, Level 2-2.5, Level 3-5.0, Level 4-10.0, Level 5-20.0

The performance level is defined as the lowest of the two specimen index values.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document inlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com t (86-21) 61402666 f (86-21) 64958763

3<sup>rd</sup>Building,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666

www.sgsgroup.com.cn f (86-21) 64958763 e sgs.china@sgs.com



SL52215314100701TX

Date:September 20,2022

# Clause 4.1 Tear Resistance

(EN 388:2016+A1:2018, Clause 6.4)

As	Received
	1.0001100

**Test Report** 

-	Unit	A
In the direction of the glove - 1#	Ν	25
In the direction of the glove - 2#	Ν	27
Across the palm width of the glove -1#	Ν	29
Across the palm width of the glove -2#	Ν	32
Lowest value	Ν	25

Recommended Level:2

Remark: Level 1: 10N; Level 2: 25N; Level 3: 50N; Level 4: 75N; Level 5: -

# Clause 4.1 Puncture Resistance

Α					
As Received	No. 1	No. 2	No. 3	No. 4	Minimum
Result(N)	28	24	24	24	24
Recommended Level:	1				

Remark: Level 1: 20N; Level 2: 60N; Level 3: 100N; Level 4: 150N; Level 5: -



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.gs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.gs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document tanot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3<sup>14</sup>Building,No.889,Yishan Road,Xuhui District Shanghai,China 200233 t (86–21) 61402666 f (86–21) 64958763 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86–21) 61402666 f (86–21) 64958763

f (86-21) 64958763 www.sgsgroup.com.cn f (86-21) 64958763 e sgs.china@sgs.com



SL52215314100701TX

Date:September 20,2022

# Personal Protective Equipment - Protective Gloves- Electrostatic Properties EN 16350:2014

### Clause 4.2.1 Electrostatic Material Requirements

(EN 1149-2:1997;Test Condition: Applied Voltage and time: 100V for 15 seconds Temperature: 23+/-1°C; Relative Humidity: 25+/-5%) A(Palm) As Received No. 1 No. 2 No. 3 No. 4 No. 5 Requirement Vertical Resistance( $\Omega$ ) 1.23x10^6 7.09x10^6 6.84x10^6 1.49x10^6 1.30x10^6 <1.0x10<sup>8</sup>Ω A(Back) As Received No. 1 No. 2 No. 3 No. 4 No. 5 Requirement Vertical Resistance( $\Omega$ ) <1.0x10^5 <1.0x10^5 <1.0x10^5 <1.0x10^5 <1.0x10^5 <1.0x10<sup>8</sup>Ω A(Cuff) Requirement As Received No. 1 No. 2 No. 3 No. 4 No. 5 Vertical Resistance( $\Omega$ ) <1.0x10^5 <1.0x10^5 <1.0x10^5 <1.0x10^5 <1.0x10^5 <1.0x10<sup>8</sup>Ω

## Clause 4.2.2 Design Requirements

(EN 16350:2014 Clause 4.2.2)

Α

Test Requirement	Results	Comment
4.2.2.1 Protective gloves shall be produced without electrically conductive connections (e.g. by metal rivets).	Pass	
4.2.2.2 External thin attachments, such as labels or reflective stripes shall be permanently attached around all edges.	Not applicable	Pass
4.2.2.3 Adjustment systems such as hook and loop systems shall not be used.	N/A	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Con

3<sup>rd</sup>Building,No.889,Ytshan Road,Xuhui District Shanghai,China 200233 tt (86-21) 61402666 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 tt (86-21) 61402666

f (86–21) 64958763 www.sgsgroup.com.cn f (86–21) 64958763 e sgs.china@sgs.com



## Test Report SL52215314100701TX

Date:September 20,2022 P

Page 6 of 10

# Personal Protective Equipment - Protective Gloves-General Requirements and Test Methods EN ISO 21420:2020

## Clause 4.2 Determination of pH Value

(ISO 3071:2020;0.1mol/L	KCL extraction)				
-	Unit	1	3	4	Requirement
pH Value	-	7.1	7.3	7.2	3.5-9.5
Conclusion		PASS	PASS	PASS	

Note:

1) pH value of extraction medium: 5.62

2) Temperature of the extraction solution: 23.2°C



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document tamot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3<sup>rd</sup>Building,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 f (86-21) 64958763 t (86-21) 61402666 f (86-21) 64958763



SL52215314100701TX

Date:September 20,2022

Page 7 of 10

# Clause 4.2 Azo Dyes for Textile (Direct Reduction & Colorant Extraction)

Clause 4.2 Azo Dyes for Textile (Direct Reduction & Colorant Extraction)				
Textile: According to EN ISO 14362-1:2017 -		ducted with GC-MS/HPLC-DAD.		
rest ttem(s)		Result	Result (IIIg/kg)	
		Direct Reduction	Colorant Extraction	
4-Aminobiphenyl	92-67-1	ND	ND	
Benzidine	92-87-5	ND	ND	
4-Chlor-o-toluidine	95-69-2	ND	ND	
2-Naphthylamine	91-59-8	ND	ND	
o-Aminoazotoluene	97-56-3	ND	ND	
5-Nitro-o-Toluidine/2-Amino-4-Nitrotoluene	99-55-8	ND	ND	
4-Chloroaniline	106-47-8	ND	ND	
4-Methoxy-m-Phenylenediamine/2,4- Diaminoanisole	615-05-4	ND	ND	
4,4'-Diaminodiphenylmethane, MDA	101-77-9	ND	ND	
3,3'-Dichlorobenzidine	91-94-1	ND	ND	
3,3'-Dimethoxybenzidine	119-90-4	ND	ND	
3,3'-Dimethybenzidine	119-93-7	ND	ND	
4,4'-methylenedi-o-Toluidine/3,3'-Dimethyl- 4,4'-Diaminodiphenylmethane	838-88-0	ND	ND	
p-Cresidine	120-71-8	ND	ND	
4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	ND	ND	
4,4'-Oxydianiline	101-80-4	ND	ND	
4,4'-Thiodianiline	139-65-1	ND	ND	
o-Toluidine	95-53-4	ND	ND	
4-Methyl-m-Phenylenediamine/2,4- Toluylendiamine, TDA	95-80-7	ND	ND	
2,4,5-Trimethylaniline	137-17-7	ND	ND	
4-Aminoazobenzene	60-09-3	ND	ND	
O-Anisidine	90-04-0	ND	ND	
Conclusion		PASS	PASS	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction document. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document in the limits of offenders may be prosecuted to the fullest extent of the law.Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CN.Doccheck@sgs.com</a>

3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86–21) 61402666 f (86–21) 64958763 t (86-21) 61402666 f (86-21) 64958763



SL52215314100701TX

Date:September 20,2022

Page 8 of 10

## Clause 4.2 Azo Dyes for Textile (Direct Reduction)

Textile: According to EN ISO 14362-1:2017 -	Analysis was cor	nducted with GC-N	MS/HPLC-DAD.
Test Item(s)	Cas No	Result	
		(mg/kg)	
		4	
		Direct	
	00.07.4	Reduction	
	92-67-1	ND	
Benzidine	92-87-5	ND	
4-Chlor-o-toluidine	95-69-2	ND	
2-Naphthylamine	91-59-8	ND	
o-Aminoazotoluene	97-56-3	ND	
5-Nitro-o-Toluidine/2-Amino-4-Nitrotoluene	99-55-8	ND	
4-Chloroaniline	106-47-8	ND	
4-Methoxy-m-Phenylenediamine/2,4- Diaminoanisole	615-05-4	ND	
4,4'-Diaminodiphenylmethane, MDA	101-77-9	ND	
3,3'-Dichlorobenzidine	91-94-1	ND	
3,3'-Dimethoxybenzidine	119-90-4	ND	
3,3'-Dimethybenzidine	119-93-7	ND	
4,4'-methylenedi-o-Toluidine/3,3'-Dimethyl- 4,4'-Diaminodiphenylmethane	838-88-0	ND	
p-Cresidine	120-71-8	ND	
4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	ND	
4,4'-Oxydianiline	101-80-4	ND	
4,4'-Thiodianiline	139-65-1	ND	
o-Toluidine	95-53-4	ND	
4-Methyl-m-Phenylenediamine/2,4- Toluylendiamine, TDA	95-80-7	ND	
2,4,5-Trimethylaniline	137-17-7	ND	
4-Aminoazobenzene	60-09-3	ND	
O-Anisidine	90-04-0	ND	
Conclusion		PASS	

Conclusion

# Requirement: Max.5mg/kg

Note:

ND = Not Detected

Reporting Limit = 5 mg/kg (for individual compound)

Remark:

+Direct reduction refers to the extraction and reduction according to EN ISO 14362-1:2017 clause 10.2 and relevant clauses.

+Colorant extraction refers to the colourant extraction and subsequent reduction according to ISO 14362-1:2017 Clause 10.1 and relevant clauses

4-Aminodiphenyl (CAS No. 92-67-1), 2-Naphthylamine (CAS No. 91-59-8) and 2,4-Diaminoanisole (CAS No. 615-05-4) can be indirectly generated from some colorants which do not contain these amines azo bound. The use of banned azo colorants cannot be reliably ascertained without additional information.

In case PU is used, e.g. PU Foams or coatings, it cannot be ruled out that MDA (CAS No. 101-77-9) and TDA (CAS No. 95-80-7) can be released from PU material, not from banned azo colorant. Similarly, for pigment prints, MDA will be released from a chemical fixing agent.

中国・上海・徐汇区宜山路889号3号楼 邮编: 200233



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions of Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN\_Doccheck@egs.com 3<sup>rd</sup>Building,No.889,Yishan Road,Xuhui District Shanghai,China 200233 t (86-21) 61402666 f (86-21) 64958763 www.sgsgroup.com.cn

t (86-21) 61402666

Member of the SGS Group (SGS SA)

e sgs.china@sgs.com

f (86-21) 64958763



### SL52215314100701TX

# Date:September 20,2022

Page 9 of 10

EN ISO 14362-1:2017 will enable further cleavage of 4-AAB (CAS No. 60-09-3) to non-forbidden amines: aniline and p-phenylenediamine. If aniline and/or p-phenylenediamine is not found, 4-AAB is considered as "n.d." (i.e. <5.0 mg/kg). Otherwise, EN ISO 14362-3:2017 will be employed to verify the presence of 4-AAB.

### Clause 4.2 Polycyclic aromatic hydrocarbons (PAHs)

Test Method: With reference to ISO/TS 16190:2013(E), analysis was performed by GC-MS.

<u>Test Item(s)</u>	<u>CAS NO.</u>	2
Benzo(a)pyrene (BaP)	50-32-8	ND
Benzo(e)pyrene(BeP)	192-97-2	ND
Benzo(a)anthracene (BaA)	56-55-3	ND
Chrysene (CHR)	218-01-9	ND
Benzo(b)fluoranthene (BbF)	205-99-2	ND
Benzo(j)fluoranthene (BjF)	205-82-3	ND
Benzo(k)fluoranthene (BkF)	207-08-9	ND
Dibenzo(a,h)anthracene (DBA)	53-70-3	ND
Conclusion		PASS

Notes :

RL (Reporting limit): 0.2 mg/kg (each) ND = Not Detected(< RL) Requirement: 1 mg/kg (each)

#### Clause 4.2 Dimethylformamide (DMFa)

Test Method : With reference to EN 16778:2016, analysis was performed by GC-MS.

Test Item(s)	CAS NO.	2
Dimethylformamide(DMFa)-Trial 1	68-12-2	614 mg/kg
Dimethylformamide(DMFa)-Trial 2	68-12-2	574 mg/kg
Dimethylformamide(DMFa)-Average		594 mg/kg
Conclusion		PASS

Notes :

RL (Reporting limit): 5 mg/kg ND = Not Detected(< RL)Requirement: 1000 mg/kg

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w = 0) stated in ILAC-G8:09/2019.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions of Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN\_Doccheck@egs.com t (86-21) 61402666 f (86-21) 64958763

3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666

www.sgsgroup.com.cn f (86-21) 64958763 e sgs.china@sgs.com



Test Report	SL52215314100	701TX	Date:September	20,2022
Clause 5.2 Dexterity				
(EN ISO 21420:2020,	Clause 6.2)			
-	Unit	Α		
Smallest diameter of fulfilling test condition	pin mm s	5		
Recommended Level:	Level 5			
Finger dexterity test Level of performance 1 2 3 4 5	Smallest diameter	of pin fulfilling t 11.0 9.5 8.0 6.5 5.0	est conditions (mm)	)
		Sample Photo		

233

Product information is provided by applicant without verification or authentication of the brand.

\*\*\*End of Report\*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document inlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86–21) 61402666 f (86–21) 64958763 t (86-21) 61402666 f (86-21) 64958763